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30.000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -47.51 dBm -34.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -47.84 dBm -34.84 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83643 GHz -47.92 dBm -34.92 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75373 GHz -48.00 dém -35.00 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.,42185 GHz -46,85 dBm -33,85 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08255 GHz -46,82 dBm -33.82 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80442 GHz -42,92 dbm -29.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -42,88 dBm -29.68 db
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-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dBm—] S = -40 dBm v~ —
- | - v s LA atitrmatrind and o Sormrtief * o | s e o L st e = -~
posene
-60 dB 60 dBm
70 dB -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.51904 MHz -47.65 dBm -34.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10485 MHz -47.83 dBm -34.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -35.63 dBm -22.63 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.46618 GHz -47.94 dBm -34.94 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50822 GHz -46.66 dBm -33.66 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.52046 GHz -46.31 dBm -32.81 d8
3.000 GHz 5.000 GHz 1.000 MHz 6.98092 GHz -42.75 dbm -29.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96492 GHz -42.,67 dBm -29.67 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58555 GHz -41.96 dBm -28.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58055 GHz -42,07 dBm -20.07 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.79404 GHz -39.30 dBm -26.39 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.80853 GHz -30,57 deém -26.57 di&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm —
N MWWW et
oriserety
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -47.62 dBm -34.62 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62360 GHz -48.04 dBm -35.04 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.97823 GHz -46.86 dém -33.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97692 GHz -42.77 dBm -29.77 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057705 GHz -42,26 dBm -29.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -39.53 dBém -26.53 d&
i
JL J
Date: 6 23:25:28

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 2 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
PR P It Vs
R N e " I S AN Ao
-60 dBm
-70 dBm
dBm -0 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 99491004 MHz -47.66 dBm -34.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -47.54 dBm -34.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60218 GHz -48.05 dBm -35.05 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61940 GHz -48,10 dBm -35.10 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51542 GHz -46,72 dBm -33,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51542 GHz -46,82 dBm -33.82 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91442 GHz -42,79 dbm -29.72 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89343 GHz -42,92 dBm -28.92 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -42,16 dBm -29.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60855 GHz -41,95 dBm -28.95 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81653 GHz -39.61 dBm -26.61 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78754 GHz -30.58 dBm -26.58 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 6.RPR.2021 23

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém y oy ———
I e B F e ~
i
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 980,36732 MHz -47.62 dBm -34.62 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.08081 GHz -48.10 dBm -35.10 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,52046 GHz -46.71 dem -33.71 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -42.78 dim -29.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059755 GHz -42,16 dBm -29.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.79653 GHz -39.59 dBém -26.59 dB
i
JL J
Date: 6 23:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG0D2218
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0066
30 Normal Voltage 0.0046
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0012
PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0078
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0006
20 Battery End Point 0.0009
Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-350f 35

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2218

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.88 6.49 - PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12/ 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 2 Spectrum =
Ref Level 30.00 cbm _ Offset 10,60 db Ref Level 30.00 cbm _ Offset 10,60 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
= s
a . = a = =
% bt R
\ \‘
0.01 . 0.01 “
b AN
1E- i 1E-
\
| y
E-04- \ E-04- T
‘ 1
1E- 1E- ‘\
lcF 707.5 mHz Mean Pwr + 20.00 dB lcF 707.5 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 21.11dBm 2577 cbm 4.66 d 2.41d8 4.03 db .38 db .58 db Trace 1 [ 19,64 dBm 26,55 cbm 6.61da 3.04 dB 4.99 da 5.88 di 6.38 da
[ [ SRR ) [ SERRERE

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,60 b

p=_Art 30ds  AQT 2 ms & RBW 10 MHz

(@153 view

=

. < .

i
0.01 o
X
~
1E-
X
\
'
E-04- T
i
1
1€ ‘\
lcF 707.5 mHz Mean Pwr + 20.00 dB
C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% |
Trace 1 [ 19.01 dbm 26,62 dbm 7.61da 3.13d8 5.16 db 6.43 db 7.22 db
| CERREEE )

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 Al2-2 of 25



ssamanas. FCC RADIO TEST REPORT Report No. : FG0D2218
26dB Bandwidth
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |160AM| QPSK |160AM
MiddleCH | 121 = 123 | 301 | 301 | 481 | 48 A 999 | 979 | - i i -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° QAM s am [BAQAMI o BAQAMI o (B4RAM o (B4QAME oy (B4RAME
MiddleCH | 121 @ - | 297 | - | 475 | - | 981 | - i i i -
TEL : 886-3-327-3456 Page Number : A12-3 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 10,60 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.00 OB & RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.54 dBm Mi[1] 14.83 dBm
2 707.45520 MHz - 707.38250 MHz
ndB 26.00 dB 26.00 dB
10 VB 1.214000000 MHZ| 10 1.225200000 MHZ|
Qfactar | 562.9 7 577.4
0 de: v
a4 i ke
-10 i i
T -20 /
o N 1
™ / -
300 - AW, . .
S P S v
-40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.4552 MHz 15.54 dbm ndB down 1214 MHz ML 1 707.3625 MHz 14.83 dBm ndB down 1.2252 WHz
TL 1 706.893 MHz -10.14 dém ndg 26.00 dB T 1 706.6646 MHz -11,13 dBm ndg 26.00 dB
T2 i 708.107 MHz -10.15 dém q factor 582.8 T2 i 708.1088 MHz 11,08 dém q factor 577.4
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

= im =
Ref Level 30.00 GBm  Offset 10,60 db e RBW 100 kHz RefLevel 20.00 dbm  Offset 10.00 0B & RBW 100 kHz
o At I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o At 0B SWT 19 ps @ VBW 300 kHz  Mode Auts FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 37k Max
mi1] 17.78 dBm Mi[1] 15.62 dBm
2 708.51300 MHz - - 70855490 MHZ|
o L nds__ 26.00 dB ndB Y. 26.00 dB
_ T i el 3.009000000 MHZ| 0 TN B 3.009000000 MHZ|
7 Q factor 235.5 { Q factor \ 235.5
/ ! \
o - 0 de:
1 o 2
d y i ki
10 i T -10 i 3
/ \ / \
-20 -20 v
/ - ~
] . - AR S
204 _ . P e
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 708.513 MHz 17.78 dém ndp down 3,009 MHz Ml 70B.554% MHz 15.62 dém ndp down 3,009 MHz
TL 1 705.9835 MHz -7.92 dém nds 26,00 d8 1 1 706.0315 MHz -10,39 dam nds 26,00 d8
T2 i 708.9925 MHz -8.55 dbm q factor 235.5 T2 i 708.04D5 MHz -10.63 dém q factor 235.5
L )| J L J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 2 um 2
Ref Level 30.00 GBm  Offset 10,60 db e RBW 100 kHz RefLevel 20.00 dbm  Offset 10.00 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.03 dBm mi1] 14.60 dBm
2 ) 707.75000 MHz - 707.01000 MHz
ndB 26.00 dB ndB 26.00 dB
10d PN, NPT ) S +.805000000 MHZ| 0 Foa P AT, - IV +.845000000 MHZ|
T Q factor 142.9 ; Q factor Y 145.9
o 0 da: .
{ \ \
T T
10 df -3 10 di s
\ / \
\ [ \
20 -20
\
ol A \ o A\
=GR . s = — 20 de = A T Ta
T [
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 707.75 MHz 14.93 dém ndp down 4,605 MHz Ml i 707.01 MHz 14.60 dom ndp down 4,645 MHz
T1 1 705.122 MHz -11.10 dam nds 26.00 d8 T1 1 70S.0E2 MHzZ -11,29 dBm nds 26.00 d8
T2 1 709.928 MHz -10.63 dBm q factor 147.3 T2 1 709.928 MHz -11.72 dBm q factor 145.9
L Il J L -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0D2218

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 10,60 db e RBW 300 kHz Ref Level 20.00 dbm  Offset 10.00 OB & RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.03 dBm Mi[1] 15.56 dBm
2 i 708.3590 MHz - 7053620 MHz
¥ __ nds . 6.00 dB) ¥ ndB 26.00 dB
_ e e JT\ 9.990000000 MHZ| 104 VA A | B e 9.790000000 MHZ|
| Q factor \ 70.9 Q factor \ 72.0
o / - 0 de: f
¥ T i
10 d 7 10 d - ®
- O\ d -20 s
" NAPs Sl S—
-a0d ELE
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc %-valua Y-value Function Function Result
YD ¥p
ML T 708.358 MHz 16.03 dbm ndB down 5,99 MHz ML 1 705,362 MHz 15.56 dBm ndB down 9,78 MHz
TL 1 702.465 MHz -10.18 dém ndg 26.00 dB T 1 702,645 MHz -10.21 dBm ndg 26,00 dB
T2 i 712.455 MHz -10.31 dém q factor 70.8 T2 i 712,435 MHz -10.62 dém q factor 72.0
L JU ] - L JU ] -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m = i
Ref Level 30.00 GBm  Offset 10,60 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.00 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.50 dBm Mi[1] 14.72 dBm
707.73780 MHz 707.09840 MHz
2 2
2 'g“m 26.00 dp| =@ 26.00 dp|
o . B 1.211200000 MHz| o T o 2.973000000 MHZ|
o 0 de: .
| % }
10 d ki 10 di H
/ / \
-20 1 ; -20 v 0y
| T AN eV e LY -, Y, \ll TP T ey
40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.7376 MHz 14,59 dbm ndB down L2112 WHz ML 1 7070984 MHz 14.72 dem ndB down 2,573 MHz
TL 1 706.8956 MHz -11.02 dém ndg 26.00 dB T 1 705.9695 MHz -11,10 dBm ndg 26.00 B
T2 i 708.107 MHz -11.17 dém q factor 584.3 T2 i 708.9625 MHz 11,36 dém q factor 237.8
L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m i i
Ref Level 30.00 GBm  Offset 10,60 db e RBW 100 kHz Ref Level 20.00 dbm  Offset 10.00 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] . 1.40 dBin) Mi[1] 14.62 dBm
2 M 709.60800 Mz - 705.5220 Mz
ndB N 26.00 dB ndB 26.00 dB
0d o B | 1.745000000 MHz 10 e — 9.810000000 MHz
i Q 149.5 7 Q factor 71.9
o 0 de: -
7 )
10 -10 df —
{
-20 ~ l\ p
romn gt | N - o e U i SN
B e ~30 o
-40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 709.608 MHz 21.40 dém ndB down 7,745 WHz ML 1 705.522 MHz 14.62 dem ndB down 961 MHz
TL 1 705.122 MHz -4.24 dBm ndg 26,00 dB T 1 702,645 MHz 11,15 dBm ndg 26,00 dB
T2 i 709.868 MHz -4.72 dBm q factor 146.5 T2 i 712,455 MHz 1162 dém q factor 718
L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG0D2218
Occupied Bandwidth
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |160AM| QPSK |160AM
MiddleCH | 1.09 @ 1.09 | 271 | 273 | 448 | 450 @ 905 | 899 | - i i -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° QAM s am [BAQAMI o BAQAMI o (B4RAM o (B4QAME oy (B4RAME
MiddleCH | 109 @ - | 269 | - | 448 | - | 905 | - i i i -
TEL : 886-3-327-3456 Page Number : A12-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 10,60 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.60 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.03 dBm mi1] 15.80 dBm
. 707.17270 MHZ] - 70764830 MHZ]
B I oce Bw 1.085314685 MHz, 2 T & occBw 1.093706294 MHz,
y A AL e A,
wd g 10 d o WA RS
o ,‘ 0 da:
\
10 df =10 di
=0 ‘\'\ A -0
A LT VAN LAY SO . [
Sad = e Sl Ve
40 dBmv
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value ~value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML T 707.1727 MHz 15.03 dém [ 1 707.64B3 MHZ 15.80 dem
T 1 706.95734 MHz 9.74 dam oce Bw 1.085314685 MHz T 1 705.95734 MHz .12 dBm oce Bw 1.093706294 MHz
T2 1 708.04266 MHz 10.29 dém T2 1 70B.05105 MHz 7.92 dBm
L JU J - L JU J -
= =
Ref Level 30.00 cbm  Offset 10,60 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 10.60 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.42 dBrm mi1] 16.02 dBm
. 70770380 MHZ] - o 708.46500 MHZ]
= - 2.709290709 MHzZ| = oce Bw ¥ 2.727272727 MHzZ|
' ] AT . boon P
wd 3 10d F
/ 4 i L
] 0 da: -
T 7
10 df ! 10 df - \
\ \
20 -20
- / Ry SRR
= - -3, dgrn - =
-40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.7038 MHz 16.42 dom [ 1 7DB.465 Mz 16.02 dem
T 1 706.14535 MHz 10.25 dam oce Bw 2.709290709 MHz T 1 705.13936 MHz 9.52 dBim oce Bw 2727272727 MHz
T2 1 708.85465 MHz 9.58 dBm T2 1 70B.BE663 MHz 10.43 dBm

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

tr

=)

L )

5 i L 2
Ref Level 00 dBm  Offset 10.80 dB RBW 100 kHz Ref Level 00 dBm  Offset 10.80 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.36 dBm mi1] 13.56 dBm
. | 707.41000 MHZ] - 707.65000 MHZ]
- Y oce Bw +.475524476 MHz I oce Bw +.495504496 MHZ
U oS I PP i ) WASRT. N NPT O, S — -
wd 10
| 1 J Y
[ | L
o + 0 da: 1 ¥
! \ \
10 df iy =10 di
4
- A -20
T .
N b | A M
I W/ A AN W W PV VSR f
A | |2 it . ]
-40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
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T 1 705.26224 MHz 9.83 dam oce Bw 4,475524476 MHZ T 1 705.25225 MHz 9.11 dBm oce Bw 4,495504496 MHZ
T2 1 709.73776 MHz 10.22 dém T2 1 700.74775 MHz 7.44 dBm
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Report No. : FG0D2218
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TL 1 702.9845 MHz 10.66 dBm Occ Bw 9050949051 MHz T 1 703.0045 MHz 8,73 dbm Occ Bw £.991008991 MHz
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T 1 705,26224 MHz 7,54 dBim 0cc Bw 4475524476 MHZ T 1 703.0045 MHz 8,48 dBm 0cc Bw 9.050949051 MHz
T2 1 700.73776 MHz 8.0 dém T2 1 712.0554 MHz 7.74 dém
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum k=

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum
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Offset 10.80 dB Mode Auto Sweep
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Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -27.81 dém -14.81 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.76124 MHZ 19.95 dBm -mml
598.500 MHz £99.000 MHz 30.000 kHz £98.99755 MHz -30.77 dBm -17.77 dB 716,000 MH= 716,100 Mz 30,000 kHz 716 00075 MHz 3049 dBm 1749 de
599.000 MHz 701,000 MHz 100,000 kHz 59927872 MHz 20.25 dém -9.75 de 716,100 MHz 725000 Mz 100000 kHz 21610445 MHz ~31.40 cbm 1640 db,
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -28.78 dém -15.78 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.89610 MHZ 12.22 dBm -17.78 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99725 MHz -32.40 dBm -19.40 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 08247 MHz 35.66 dBm 2286 db
589.000 MHz 701,000 MHz 100,000 kHz 699,30070 MHz 12.44 dBm -17.56 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 32.35 dBm ~15.50 db,
Y
)i i )
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.08 d&m -15.68 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.75125 MHz 19.43 dBm -10.57 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99595 MHz -30.36 dBm -17.36 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00095 MHz -26.73 dBm -13.73 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.23277 MHz 19.04 dém -10.96 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -28.63 dBm -15.63 dB
T
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590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -30.02 dém -17.02 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?EE MAz 11.29 dBm -1aml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99366 MHz -33.93 dém -20.53 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 06370 MHz 35 55 dBm 2355 de
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) i )
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
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650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -30.11 dBm -17.11 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.74126 MHz 18.31 dBm -11.69 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99885 MHz -30.87 dBm -17.87 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,02992 MHz -31.60 dBm -19.60 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699,26074 MHz 18.76 dBm -11.24 dB 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -30.64 dBm -17.64 dB
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i e N [1 e
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Spectru u%,:' Spectrum
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£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.54 dBm -16.54 d& 714.000 MHz 716.000 MHz 100.000 kHz T1e 46558 Tz 10.26 dBm -19W|
598.900 MHz 699,000 MHz 30.000 kHz 698,98556 MHz -32.92 dBm -19.92 dB 716,000 MH= 716,100 MHz 30,000 kHz 71607128 MHz 34.48 dBm 2143 de
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26.55 dém -13.55 d& 712.000 MHz 716.000 MHz 100.000 kHz 715.77672 MHz 20.40 dBm -9.60 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99755 MHz -20.20 dBm -7.20 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00475 MHz -20.07 dBm -7.07 dB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -27.36 dBm -14.36 05 715.000 Mz | 716,000 MMz 100,000 Kiz 71492368 Mz T TR
£58.500 MHz £93.000 MHz 30.000 kHz £98.99875 MHz -26.89 dém -13.89 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01284 MHz 28.51 dBm iccide
599.000 MHz 702.000 MHz 100.000 kHz 701.63287 MHz £.52 dBm -21.48 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.57 dBm -17.97 dB
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-12 of 25




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2218

LTE Band 12 / 3MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB
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LTE Band 12 / 3MHz / 64QAM
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
A gl .W.ﬁ
0 dB ‘f “\‘ dBm: \
-10 dem | \ F10 dem -
SPURIOUS_LINE_ABS } L
-20 dem J 20 dBm 1
-30 dBm: ———— _V -30 dém h\,_
]  E—
— e
-40 dam — 40 dem e
-50 dBm = -50 dBm e
__‘_,r_,-f'- L"'\-“,_ﬁ_h
80 dam 50 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.43 dém -17.43 d& 713.000 MHz 716.000 MHz 100.000 kHz 71447602 MHz 6.61 dBm -23.39 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99555 MHz -30.18 dBm -17.18 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00075 MHe 3054 dom 1754 db
599.000 MHz 702.000 MHz 100.000 kHz 700,25125 MHz 5.74 dBm -23.26 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -33.23 dBm -20.23 dB
Y
I 1 P
Date 7.APR.2021 00:3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
5L Caunt 1007100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P . 20 gbine ,\ 5
10 dém { \‘ 10 dem ‘f \
ode / !l 0 dBm I‘ \
-10 d8m '\ -10 dBm ,J ]
SPURIOUS_LINE_ABS | J‘ ‘I
-20 dBm } -20 dBm
-30 dém 1 L\“ -30 dém o *
40 dem / i ™ o 5
| o (| A
/ i
-50 dem - 4 £b dem o
Y VN e ' 'nwmj e
PN A
Eal e -60 dem ]
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.50 d&m -17.50 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 20.31 dBm -5.69 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -25.52 dBm -12.52 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00155 MHz -96.52 dbm -13.52 de
£299.000 MHz 704.000 MHz 100.000 kHz 692.33716 MHz 20.32 dBm -9.68 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.48 dbm -21.48 dB
\
i e N [1 e

Pater JeARR.ZbEL 00 Date: 7.APR.2021 00
Spectrul
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
BV T NP PP TEPRO e B T Sy
0B f’r h\l ofdem -
-10 dem 0 dBm |
SPURIOUS_LINE_ABS J \ l
“20 dem IJ i 20 dem T
-30 dem -30 dem I
),
40 dem o] -40 dBm
I e S M“""“M\‘\M
ot dem 50 dém
|
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 MAz | 698.900 MHz 100,000 kHz 505,98660 MHz -34.45 dem -21.40 08 LoD M 716 oo Wi 100 000 7%z R Ty 53 -zaﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,98506 MHz -32.47 dBm -19.47 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 01543 MHe 3284 dBm “15.84 db
599.000 MHz 704.000 MHz 100.000 kHz 70176474 MHz £.55 dem -23.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.44 dBm -15.44 db
i Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

D

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 0 S
N [\
10 dBm [ \ 10 dBm: { \
ode I i 0 dBm !‘ l
-10 d8m } -10 dBm .
SPURIOUS_LINE_ABS ]\ / \
-20 dem } -20 dBm i -
30 dem b/ # -30 dém 0
JART / AN
40 dem - M }‘\ -40 dBrm T \«
50 dBm / “n."T Hi =0 Mﬂ \
] g Gl My i o
el L TN | n,,—\,«“vw o -M__._.J’ﬁ‘\\
den A e =
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -28.28 dBm -15.28 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.64785 MHz 19.58 dBm -10.42 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99995 MHz -24.30 dBm -11.50 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00534 MHz -25.86 dBm -12.36 dB
£99.000 MHz 704,000 MHz 100.000 kHz 600,38212 MHz 19.44 dém -10.56 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -28.79 dBm -15.79 dB
i J e N [1 e
Date J.APR.2021 oo 6:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
e ot s p S P ol e, B e R BT
ods ali ||| e I
| LI |
-10 d8m - 0 dBm 1
SPURIOUS_LINE_ABS ] l L
20 dem 1 20 dBm \
-30 dBm { -30 dem
-40 dBm “‘“'1 -40 dBm S—
IR B el
m -50 dBm
-60 dBm 60 dem I
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~36.56 dem ~23.56 d& L 000 Wi | 716 PtD Wi 100,000 Kiz T T -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -34.47 dém -21.47 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00235 MHz 3406 dBm 2106 dB
599.000 MHz 704,000 MHz 100.000 kHz 700,63087 MHz 5.71 dBm -24.29 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -34.07 dBm -21.07 dB
T
) i )

: 7.APR.2021  00:51:29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
t"\
10 dém fﬂ\ 10 dBm {‘
0d { I 0 dém \
| ]
-10 d8m - -10 dBm T
SPURIOUS_LINE_ABS ] \l ! ‘I
“20 dem I -20 dBm l
-30 dBm ﬂ -30 dem
-40 dém / \\- /('L\ 40 dBm fv’, b-\\
50 dem \“ 50 dém ol \
! ' j'\ A "
PO A o e T ~
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.25 dém -19.25 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 18.22 dBm -11.78 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99316 MHz -28.95 dBm -15.95 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00345 MHz -28.50 dBm -15.50 de
£99.000 MHz 704,000 MHz 100.000 kHz 600,32218 MHz 18.92 dém -11.08 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -34.44 dBm -21.44 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PARS | SPURIGIECHEEKARS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS_LINE_ABS PABS 20 b
10 dBm 10 dBm
” it i 8, A |
o ds ‘ \ 0/ dem \I
-10 dBm - 0 dBm: -
SPURIOUS_LINE_ABS I \ \
20 dam IJ 20 dBm Lq
-30 dBm -30 dém
__,L,—-._,_m.«-w{; J‘I-—m___
40 dem — u -40 dem
I ""‘\M
m -50 dem
e
-60 dBm -60 dBm [~
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -36.00 dém -22.00 de 711.000 MHz 716.000 MHz 100.000 kHz 712.63087 MHz 4.45 dBm -25.55 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,99835 MHz -36.07 dBm -23.07 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -35.28 dBm -22.28 dB
£99.000 MHz 704.000 MHz 100.000 kHz 702.30420 MHz .60 dBm -25.40 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.51 dBm -21.51 dB
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S [
10 dem l 10 dBm: r \
0dB ‘I 0 dem r I
-10 d8m k -10 dBm —
SPURIOUS_LINE_ABS I \ f L‘I
20 dem / \ 20 dim / t
\
-30 dBm 4 k -30 dem - ‘i
-40 dBm 1 L\ -40 dBm r‘ﬁ
/ ", an " Tt o !
-50 dem / % Uu""w\_ fI.\J N J‘{ 1\ i‘%\ﬂsm J.;’J P . \
o
. Lot/ p o h, _/\/ o . "
-60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -37.33 dém ~24.33 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 20.39 dBm -5.61 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99985 MHz -37.00 dém -24.00 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00125 MHz -39.10 dBm -26.10 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.61430 MHz 20.02 dBm -9.98 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -39.72 dbm -26.72 db
T
il A il 1 [ ]
Date J.APR.2021 00:56:46 Date: 7.APR.2021 01:02:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
0 ds O B o N . NPT PR,
-10 dBm \ -1p dem
SPURIOUS_LINE_ABS \ \
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/ it \
-30 dBm [ W Hz0 dem A
— )‘r
40 dBm
-50 dem -50 dem:
]
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~32.56 dBm -19.50 08 706.000 Mz | 716,000 MMz 100,000 Kiz  ERTETT T _Zﬁml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99545 MHz -35.15 dém -22.15 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHz 37.02 dBm 2402 dB
599.000 MHz 709.000 MHz 100.000 kHz 702,27173 MHz 4.03 dBm -25.07 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -34.51 dBm -21.51 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0D2218

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem ‘ 10 dBm: I \
0d \ 0 dBm /‘ l
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -35.70 d&m -22.70 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 19.12 dBm -10.88 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99336 MHz -36.39 dBm -23.39 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.01084 MHz -39.35 dBm -26.35 dB
£299.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 20.01 dBm -9.99 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -41.27 dbm -28.27 dB
T
il A il 1 [ ]
Date: 7.APR.2021 00:56:03 Date: 7.AFR.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS PABS 20 ki
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-50 dBm -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -34.57 dém -21.57 de 706.000 MHz 716,000 MHz 100.000 kHz 711,33966 MHz 2.75 dBm ~57.25 dB
698.500 MHz | 553,000 MHz 30.000 kHz £98,98147 Mz -37.36 dém -24.36 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.01134 MHz -39.35 dBm -26.35 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.43257 MHz 3.07 dém ~26.93 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -35.96 dbm -22.96 dB
\
) i )
Date: 7.APR.2021 00:55:18 : 7.APR.2021 01:01:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P F\ 20 dhine S ;
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Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -40.57 d&m -27.57 dé 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 18.45 dBm -11.55 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98397 MHz -40.62 dbm -27.62 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00455 MHz -42.53 dBm -29.53 dB
599.000 MHz 709.000 MHz 100.000 kHz 699, 56444 MHz 18.42 dBm -11.58 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -43.66 dbm -30.66 dB
T
i [ i 1 )
Date APR.2021 01:05:08 Date: 7.APR.2021 01:07:15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 tvgPwr
Limit Fheck PARS | SPURIGIECHEEKARS PAES
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698, 49545 MHz -36.16 dBm -23.16 d& 706.000 MHZ 716.000 MHz 100.000 kHz 709.86114 MHz 1.34 dBm -28.66 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,98626 MHz -39.07 dBm -26.07 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -39.67 dBm -26.67 dB
£99.000 MHz 709.000 MHz 100.000 kHz 70312088 MHz 1.62 dBm -28.38 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.88 dbm -23.68 dB
Y
) i )
Date 7.APR.2021 01:06:31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2218

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectr

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep
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